SPORTON LAB.

FCC RF Test Report

Report No. : FG112102B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

Ref Level 26.00 cbm  Offset 14,00 db = RBW 30 kHz RefLavel 20.00 dbm  Offset 14.00 b = RBW 30 kHz
o Att 25ds  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 25dE  SWT  63.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.9937 MHz 16.13 dam ML 24,8175 MHz 14,55 dam
T 1 824.15175 MHz .97 dBm Oce Bw 1.099300699 MHz TL L 82414895 MHz 6.43 dBm Oce Bw 1.11048951 MHz
T2 1 825.25105 MHz 8.74 dom T2 1 825.25044 MHz 6.24 dom
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Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

trum &3 ectrum &3
Ref Level 26.00 cbm  Offset 14,00 db = RBW 30 kHz RefLavel 20.00 dbm  Offset 14.00 b = RBW 30 kHz
o Att 25ds  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 25dE  SWT  63.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.58 dBm) ™M1[1] 15.27 dBm)
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CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.58309 MHz 16.58 dam ML 836.1643 MHz 15.27 dam
T 1 835.94615 MHz 7.95 dm Oce Bw 1102097902 MHz TL L 835.95734 MHz 8.26 dBm Oce Bw 1.090909091 MHz
T2 1 837.04825 MHz 8.89 dam T2 1 837.04825 MHz 7.98 dam
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Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM
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Ref Level 26.00 dém  Offset 14.00 dB & RBW 30 kHz Ref Level 29.00 dém  Offset 14.00 db & RBW 30 kHz
j= Att 25dB  SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b Att 25dB SWT 63.2 ps @ VBW 100 kHz Mode aAuto FFT
SGL Count 100/100 SGL Count 100/100
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CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.3 MHz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
M1 1 947.9727 MHz 15.70 dBm ML £847.928 MHz 14.49 dBm
T1 1 847.75175 MHz 8.38 dBm oce Bw 1.093706294 MHz T1 1 B47.74895 MHz 5.66 dam oce Bw 1.099300699 MHZ
T2 1 948.94545 MHz 9.83 dBm T2 1 848.84825 MHz 7.49 dBém
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SPORTON LAB.

FCC RF Test Report

Report No. : FG112102B

LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

Ref Level 26.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 20.00 dbm  Offset 14.00 db = RBW 100 kHz
o Att 25ds  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 25dB SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
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CF 025.5 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 826.7168 MHz 16.64 dam ML 26,4471 MHz 15.71 dam
T 1 824.13936 MHz 10.14 dBm Oce Bw 2.733266733 MHz TL L 624.13936 MHz 9.77 dBm Oce Bw 2.739260739 MHz
T2 1 826.87263 MHz 10.96 dam T2 1 826.87862 MHz 9.36 dam
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Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM
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Ref Level 26.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 20.00 dbm  Offset 14.00 db = RBW 100 kHz
o Att 25ds  SWT 1845 @ VBW 300kHz  Mode Auto FFT o Att 25d8  SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.482 MHz 16.27 dam ML 535.5830 MHz 16.48 dam
T 1 835.13936 MHz 10.19 dBm Oce Bw 2721278721 MHz TL L 835.15135 MHz 9.65 dBm Oce Bw 2.697302697 MHz
T2 1 837.86064 MHz 10.27 dam T2 1 83784865 MHz 9.90 dam
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Ref Level 26.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 20.00 dbm  Offset 14.00 db = RBW 100 kHz
o Att 25ds  SWT 1845 @ VBW 300kHz  Mode Auto FFT o Att 25d8  SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 947.4221 MHz 17.07 dBm ML 46,2772 MHz 15.44 dBm
T fy 846.12737 MHz 9.05 dam oce Bw 2733266733 MHz TL L 84512737 MHz 8.48 dam oce Bw 2.733266733 MHZ
T2 1 848.96064 MHz 9.03 dBm T2 1 848.66064 MHz 9.05 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG112102B

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=]

Ref Level 26.00 dém  Offset 14.00 dB & RBW 100 kHz
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Ref Level 29.00 dém  Offset 14.00 db & RBW 100 kHz

o Att 25ds  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 25dB SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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CF 026.5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 826.42 MHz 15.98 dam ML B2E.15E MHz 14.59 dam
T 1 824.25225 MHz 9.45 dBm Oce Bw 4.505454505 MHz TL L 824.26222 MHz 8.67 dBm Oce Bw 4.455534466 MHz
T2 1 828.75774 MHz 9.18 dam T2 1 828.74775 MHz 7.99 darm
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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Ref Level 26.00 dém  Offset 14.00 dB & RBW 100 kHz
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Ref Level 29.00 dém  Offset 14.00 db & RBW 100 kHz

o Att 25ds  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 25dB SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
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CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835,481 MHz 15.21 dam ML L 35,991 MHz 15.66 dam
T 1 834.24226 MHz 8.64 dBm Oce Bw 4,495504496 MHz TL L 834.24226 MHz 9.60 dBm Oce Bw 4,505494505 MHz
T2 1 838.73776 MHz 9.68 dam T2 1 838.74775 MHz 9.80 dam
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Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM
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Ref Level 26.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 29.00 dém  Offset 14.00 db & RBW 100 kHz
o Att 25ds  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 25de SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
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o S OccBw . 4.475524476 MHz Oce B 4.465534466 MHz
04 Thaepernten Meer neA AN WP grmn A 2 10 4 T g AT VAT P o
) | [ |
0 ,: ‘\ 0 des L
) \ ] \
-10d -10 di t
— ]
a / e 20 / A
- o 7 - T =
iyl eeTaere < AT v e A
and -30 d
-0 d 40 di
-50 -50
60 d 60 di
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 B846.51 MHz 16.24 dBm ML B46.17 MHz 14.61 dBm
T1 1 844.25225 MHz 8.25 dBm oce Bw 4. 475524476 MHz T1 1 B44.28222 MHz 8.46 dBm oce Bw 4. 465534466 MHZ
T2 1 848.72777 MHz 9.52 dbm T2 1 846.74775 MHz 9.39 dbm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG112102B

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

L I

Ref Level 26.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 20.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 25dp  SWT  12.6us @ VBW 1MHz Mode auto FFT o Att 2508 SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
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CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 826.682 MHz 16.64 dam ML 20,48 MHz 15.75 dam
T 1 824.4845 MHz 10.60 dBm Oce Bw 9.050943051 MHz TL L £24,5245 MHz 10.24 dBm Oce Bw 5.951048951 MHz
T2 1 833.53585 MHz 10.77 dam T2 1 833.4755 MHz 10.02 dam
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10MHz / QPSK

Middle Channel / 10MHz / 16QAM
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trum &3 &3
Ref Level 26.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 20.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 25dp  SWT  12.6us @ VBW 1MHz Mode auto FFT o Att 25d6 SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
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CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834.542 MHz 6.77 dam ML B37.0 MHz 15.90 dam
T 1 9319845 MHz 1.27 dam Oce Bw 9.070925071 MHz TL L 5319645 MHz 10.52 dBm Oce Bw 9.050949051 MHz
T2 1 841.0554 MHz 0.69 dam T2 1 8410155 MHz 10.69 dam
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Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM
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Ref Level 26.00 dém  Offset 14.00 dB & RBW 300 kHz
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Ref Level 29.00 dém

Offset 14.00 dB & RBW 300 kHz

L )

o Att 25dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 25de  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
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CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 845.837 MHz 17.11 dBm ML 545,435 MHz 15.85 dBm
TL 1 839.5245 MHz 9.73 dém Oce Bw 9.050945051 MHz TL 1 839.5245 MHz 9.26 dBém Oce Bw 9.010989011 MHz
T2 1 848.5754 MHz 10.54 dBm T2 1 B45.5355 MHz 9.17 dbm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG112102B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

} o
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515.000 MHz 523,000 MHz 100.000 kHz 822,96404 MHz -37.00 dBm -24.00 dB 847,000 MHz 849,000 MH2 100.000 kHz 548.75024 MMz 11.24 dBm 18.76 dB
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E15.000 MAz 923,000 MHz 100,000 kHz 522,99600 MHz -33.80 dem -20.80 d& 547.000 MHZ 849,000 MHZ 100,000 kA2 a;?ﬁ iz 13.16 dbm _mml
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SPORTON LAB.

FCC RF Test Report

Report No. : FG112102B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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§15.000 MHz 523,000 MHz 100.000 kHz 822,97203 MHz -35.85 dBm -22.85 d8 547.000 MHz 849,000 MHz 100.000 kHz 848,37062 MHz 12.14 dBm -17.96 dB
£23.000 MHz 824,000 MHz 20,000 kHz 82399351 MHz -30.83 dém -17.83 8 949.000 MHz 850,000 MHz 20.000 kHz 849,00250 MHz -29.43 dBm -16.43 dB
824.000 MHz 526,000 MHz 100.000 kHz 924.75225 MHz 12.18 dém -17.82 dB 550,000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -35.32 dBm ~22.32 dB
T
i i 1 )
Date: 13.FEB.2021 13:25:11

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFG621LA

: A8l of A204
: Mar. 10, 2021
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG112102B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

m
Spectrum % ==|| sp m # v
Ref Level 30.00 dBm  Offset 14.00 di Mode Auto Swesp Ref Level 30.00 dérm  Offset 14.00 de Mode Auto Sweep
SGL Count 500/500 SGL Count 500/500
@1 AvgPwr @1 avgPwr
Limit fheck PARS | SPURIGIE QHEEKABS_ PABS
EPURIOUS_| INE_ABS PABS 20 qhine _$PURIOUS }INE ABS | PABS
10 dBm fl \I wd ] \
|
ode [ | 0 dem /
-10 dam |( -10 dBrr
SPURIOUS_LINE 285 ' M
-20 dBm j ety ] E e |
-30 dBm / -30d \\
40 dBm e 'MP' 40 dém -..J‘"""" ]
- i i .
-50 dam -50 dBm I ]
R E——— S
-60 dBm -60 dB
Start 815.0 MHz 3003 pts Stop 827.0 MHz_| | |[ start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | _Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 822.96404 MHz -36.52 dem -23.52 de B846.000 MHz 949,000 MHz 100,000 kHz B848,76773 MHz 20,84 dBm -9.16 dB
823.000 MHz 824.000 MHz 30.000 kHz 823.99950 MHz -15.41 dBm -2.41 dB 549,000 MHz 550,000 MHz 30,000 kHz 849,00050 MHz Z14.73 dBm C1.73 B
824.000 MHz £27.000 MHz 100.000 kHz 824.25025 MHz 20.58 dBém -9.42 dB 850,000 MHz 860.000 MHz 100,000 kHz 850.02498 MHz -36.38 dBm -23.38 dB
) J ] [ )yl ] e
Date: 13.FER.2021 13 Date: 13.FEB.2021 14:09:34
Lowest Band Edge / Full RB Highest Band Edge / Full RB
N m
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKARS PABS
| 3 3 ABS Line _$PURIOUS NE_ABS PABS
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine
10 dBm e 10 o]
0 dB Hr |L dem W
-10 d8m H 10 dBm -
SPURIOUS_LINE_ABS |r 1
-20 dem } -20 dBm {
-30 dBm — -30 dem
T .L-"’J Prran |
-40 dBm e -40 dBm
fonr b o,
50 dem T 50 dém e
IR .
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 827.0 MHz_| |[Start 846.0 Mz 3003 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,95604 Mhz 31,01 dem ~16.01 db 546.000 MHz 849,000 MHZ 100,000 kA2 846.65465 MAz 5.00 dBm 21.0L 0B
£23.000 MHz 824,000 MHz 30.000 kkz 823,99950 MHz -25.31 dém -12.31d8 349,000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -25.05 dBm -12.05 d8
824.000 MHz 827.000 MHz 100.000 kHz 625.07443 MHz 2.48 dem ~20.52 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -29.45 dbm -16.45 db
T
i i 1 )
Date: 13.FEB.2021 12:16:09

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFG621LA

Page Number 1 A82 of A204
Report Issued Date : Mar. 10, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG112102B

LTE Band 5/3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

12:14:30

14:04:15

Date:

Spectrum = sp m 7
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 500/500
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
. . x ABS Li SPURIOUS, NE_ABS. PAS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm (\'l 10 dBm / t
ode - 0 dBm ‘J |
-10 dam -10 dBm 1
SPURIOUS INE_ABS Wm
-20 dem ] LU ’,‘l,‘w‘;l‘ e | [t T
-30 dam -30 dBm \
40 derm 40 dBm \“\[h s
e o
i st R
-50 dBm e T 50 dem —
g R R
-0 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,96404 MHz -37.10 dém -24.10 d& 846.000 MHz §49.000 MHz 100.000 kHz §48.74076 MHZ 19.52 dBm -10.48 d&
523.000 MH2 | 694,000 MHz 30.000 kHz £23,599550 MHz -16.11 dBm -3.11d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -15.85 dBm -2.85 dB
824.000 MHz B27.000 MHz 100.000 kHz 824.23826 MHz 19.85 dém -10.15 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -37.78 dBm -24.78 dB
S
i ) [ (] i [ 7

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS

3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dBm 1 dBm
meﬁwn
0ds f 1\ dem !
-10 d8m J} 10 dem -
SPURIOUS_LINE_ABS "
“20 dem J -20 dBm Jl
-30 dBm ! -30 dem
J— T,
g — e T
-40 dem 40 dem
-
M’,_,_-a"‘ R
-50 dem e -50 dem = M
IR M‘““‘—--—-—-—-%“

-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -31.76 dém -18.76 de 846.000 MHz 849.000 MHz 100.000 kHz 846,29520 MHz 8.35 dBm -21.65 d&

823.000 MHz 524.000 MHz 30.000 kHz 823.99750 MHz -26.45 dBm -13.45 dB 949,000 MHz 850.000 MHz 30,000 kHz 340,00050 MHz -26.28 dBm -13.28 de

824.000 MHz 827.000 MHz 100.000 kHz §24.54695 MHz £.33 dBm -21.67 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -30.84 dbm -17.84 db

T
i N [ )

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFG621LA

Page Number

1 A83 of A204

Report Issued Date : Mar. 10, 2021

Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG112102B

LTE Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum = sp m 7
Ref Level 29.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 29,00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dhipe_HBURIOUS LINE ABS ARS n 20 chife_$PURIOUS LINE ABSw PASS
i
10 dBm | 10 dém |
|
dBm j \1 0 dem l’J \
-10 dém -10 dBm ! g
| SPURIOUS_LINE_ABS_ MM] ,MM 1
20 dem 4 ‘fl’wl"'w " 0] -20 dem— lFI -
/ Pt | \
-30 dBm T 3
40 dBm 40 dBm et
jp
50 dBm ——— -50 dBm
" My, |
B 60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz | ||['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,96404 MHz ~36.04 dBm -23.04 05 4000 MiE | B45 o0 Wiz 100,000 Kiz NS T 2100 dBm _Eml
523.000 MH2 | 694,000 MHz £0.000 kHz 823,59750 MHz -19.60 dBm -6.60 dB 849,000 MHz 850,000 MHz 50,000 kHz 849,00450 MHz -19.37 dBm -6.37 dB
£24.000 MHz 529.000 MHz 100.000 kHz 824.31210 MHz 20.92 dBm -9.08 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -35.18 dBm -22.18 dB
S
il ] (| e il 1 [ ]

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

N o
Spectrum = (|| Spectrum v
Ref Level 29.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 20,00 d8m  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 dhipe_HBURIOUS LINE ABS PASS 20 dhife__SPURIOUS LINE ABS PASS
10 dem 10.dém
F,N_ WWJAM—WW O L EAR ) L
0 dem ( ||| derm
-10 dBm | 10 dem
| SPURIOUS_LINE_ABS_ J L
20 dBm L{ L20 dem i
30 derm 30 dBm L
[ e T S
40 dBm — 40 dBm \__
50 dBm 50 dBm -
—
/,f" “"N..____-
m 60 dBm e
Start 815.0 MHz 3003 pts Stop 829.0 MHz | (|| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,98002 MAz -32.03 dem -19.03 d& 544000 MHZ 849,000 MHZ 100,000 kA2 a:?ﬁ iz =51 dbm -ZZWI
523,000 MHz £824.000 MHz 50.000 kiz 923,99351 MHz -29.15 dém -16.15 8 849,000 MHz 850.000 MHz 50,000 kHz 840,00749 MHz -29.12 dBm -16.12 dB
£24.000 MHz 529.000 MHz 100.000 kHz 52675974 MHz 7.32 dém -22.57 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -30.60 dBm -17.60 dB
T
Il 1 (] i
Date: 13.FEB.2021 12:36:05

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFG621LA

1 A84 of A204
: Mar. 10, 2021
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG112102B

LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 29.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Sp

m

SGL Count 100/100

Ref Level 20,00 dém  Offset 14.00 dB

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit ¢heck PAES | SPURIRHIECHBEKABS PABS
20 dbiffeFPURIOUS |INE ABS pAES 20 chipe._$PURIOUS LINE ABS pASS
N\ i
10 dem \ 10 dbm -
dBm ) t 0 dBm J
-10 dam 1{“ -10 dBm Ol
| SPURIGUS_LINE_ABS_ WM [
- et E T 4
20 dém L ey T 20 dem uw‘m 'Il T
Mo onpdgeh 4
-30 dem il
o e W
-50 dem s} W -50 dBm | e
. pepire?] ] " ""-'“""r-«rmm..,".
e -60 dem iy SN
Start 815.0 MHz 3003 pts Stop 829.0 MHz | (|'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,98801 MHz -37.31 dém -24.31 d8 S44 500 MZ | 845.000 W2 100.000 kHz 56,6858 1Tz 19.63 dBm -mml
523.000 MH2 | 694,000 MHz £0.000 kHz £23,59550 MHz -20.38 dBm -7.38 dB 849,000 MHz 850,000 MHz 50,000 kHz £49,00250 MHz -20.31 dBm -7.31 d8
524.000 MHz 829,000 MHz 100,000 khz 824,34715 MHz 19.45 dBm -10.55 dB 850,000 MHz 860.000 MHz 100000 kHz £E0.02438 MHz ~37.21chm TR
S
i J [| L il [| [ ]
12:34:26

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 29.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 20,00 d8m  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 \jbwi BPURIOUS LINE ABS PARS 20 dbwl £'IJ||H[CH|H INE ABS PASS
10 dem 10.dém
R tetirmmtirpn M i e -
0 dem ; \\ dem
-10 dBm ’ 10 dem
| SPURIOUS_LINE_ABS_ / k \
20 dBm i H[[lF=0 dem v
-30 dem | -30 dem l\..,_:~
R ——
40 dBm 40 dBm
=
el ‘-.-“"‘w-R
50 dBm 50 dBm
60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz | (|| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,93207 Mhz -33.75 dem -20.75 dB 844.000 MHZ 849,000 MHZ 100,000 kA2 aﬂﬁ iz 536 dom -zaml
523,000 MHz £824.000 MHz 50.000 kiz 823.97752 MHz -30.72 dm -17.72 8 849,000 MHz 850.000 MHz 50,000 kHz £49,00050 MHz -30.07 dBm -17.07 dB
824.000 MHz £29.000 MHz 100.000 kHz 827,50899 MHz £.07 dBm -23.93 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.08492 MHz -31.66 dbm -18.66 db
T
Il 1 (] i

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFG621LA

Page Number 1 A85 of A204
Report Issued Date : Mar. 10, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG112102B

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum = sp m 7
Ref Level 29.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 25,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dbfﬁ'i BPURIOUS INE ABS PABS 20 dhfﬁ‘i SPURIOUS LINE ABS PABS .
10 dBm 10 dBm {”\
0 dem If l{\ 0 dBm IR
-10 dam ] -10 dem er T
SPURIOUS_LINE_ABS_ | 'Ublm y \
-20 dBm '\W‘. -20 dBm i
| b A Iy J U
o J AT L VR | IR WY T T
LI AR AN [ T % PRI ¥
40 dBm M 40 dBm oy
50 dam - -50 dBm [,
-l h et
S0 Emmr==T 60 dBm s
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||['Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up REW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,08601 MHz -38.46 dBm -25.46 dB 539,000 MHz B 100 000 kHz e T 20,46 dBm _QWI
523.000 MHz | B94.000 MHz 160.000 khz 823,55251 MHz -20.63 dbm “7.83d8 849,000 MHz | 850000 MHz 100,000 kHz 849,01648 MHz -20.34 dBm -7.34 dB
£24.000 MHz 534.000 MHz 100.000 kHz 624.58442 MHz 20.46 dBm -9.54 dB& 850.000 MHz 860.000 MHz 100.000 kHz 850,04436 MHz -38.83 dBm -25.83 dB
i ) [ | e il [| [ ]
Date: 12 Date 13:03:49

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

N o
Spectrum = (|| Spectrum v
Ref Level 29.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 29.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PAES
20 dbfﬁ'i BPURIOUS INE ABS PARS 20 dbwi J\'_PIIH[EHIH INE ABS PASS
10 dem 10.dém
o r R, il (Eat e et SV R
o dem e ST N e AT P PR M«V.\I 0 W \‘
-10 dBm \ —40 dem
SPURIOUS_LINE_ABS_ 1 ]
20 dBm j* L —éo dBm t
, 4 4
30 derm H[[430 dem
b
R r— et seuau
— 40 dBm et 1-
-50 dBm o
\ N
60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||('Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz §22,84416 MHz -33.84 dem -20.84 dB 539.000 MHZ 549,000 MAzZ 100,000 kA2 84336064 MOz 416 dom _25W|
523,000 MHz £24.000 MHz 100,000 kHz 82397453 MHz -29.70 dBm -16.70 8 843.000 MHz 850.000 MHz 100,000 kHz 849,02847 MHz -30.28 dBm -17.28 dB
£24.000 MHz 534.000 MHz 100.000 kHz £32.27572 MHz 4.28 dBm -25.72 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.22478 MHz -32.61 dBm -15.61 dB
.
I J1 1 i

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFG621LA

Page Number : A86 of A204
Report Issued Date : Mar. 10, 2021
Report Version : Rev. 01



s=amranas. FCC RF Test Report Report No. : FG112102B

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

o
Spectrum = sp m v

Ref Level 29.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 20.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 1004100
@1 AvgPwr (@1 cvgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dbmli BPURIOUS INE ABS PARS 20 thﬁ‘i SPURIOUS LINE ABS PABS
10 dBm 10 dém ‘ﬂ\
0 dém l, 0 dBm f ‘
-10 dBm yi \m‘ -10 dBm !
SPURIOUS_LINE_ABS_ J ‘J“M\ ﬂlu L‘
-20 dBm 4 -20 dBm

il
ST M 1
30 dom sl .J.'F\.!\F_U‘-W '\f';‘

L s N E\JI“M“’ i

] Mgl il

-40 dBm

-50 dBm I -50 dBm i, o
y

heer R il -60 dem: o
Start 815.0 MHz 3003 pts Stop 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissiurlm ‘ | | | Spurious Emissions

Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -40.57 dém -27.57 de 839.000 MHz 849.000 MHz 100.000 kHz 848,37562 MHz 19.47 dBm -10.53 dB

823.000 MHz 824,000 MHz 100.000 kHz 823,99251 MHz -22.44 dBm -9.44 dB 540,000 MHz 850,000 MHz 100.000 kHz 849,00050 MHz -21.28 dBm -8.28 dB

824,000 MHz 934,000 MHz 100,000 kHz 824,57443 MHz 19.63 dBm -10.37 dB 850,000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -39.33 dbm -26.33 dB

Y
il [ | [ | I [] [

12:54:24

Lowest Band Edge / Full RB Highest Band Edge / Full RB

- o
Spectrum || Spectrum v

Ref Level 29.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 29.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES | SPURIRHECHBEKARS PAES
20 dhife. BPURIOUS }INE ARS PAES 20 dbife J\'_ullmmm LINE ABS PASS

10 dem 10 dBm

0de el Mk ek e e st Ve B 0 gl e ) it et bt A V)
dBm Y

SPURIOUS_LINE_ABS_ l
-20 dBm fj \ -20 dBm T

|
-30 dBm 30 de
R ol -~

-10 dBm '\ -10 dem :

n |
-40 dBm — 40 dBm [T
Lo I
W
-SW -S0 dBm
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz | ||['Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Range Low Range Up RBW Frequency Power Abs ALimit
§15.000 MHz 923.000 MHz 100.000 kHz §22.85215 MHz -35.26 dém -22.26 dB 839.000 MHz I 849.000 MRz l 100.000 kHz l 545.88811 MHz I 3.31 dBm I -26.69 dB
823.000 MHz 524.000 MHz 100.000 kHz 823.99850 MHz -31.96 dém -18.96 dB £49.000 MHz 850.000 MHz 100,000 kHz 340,03347 MHz -31.12 dBm -13.12 dB
824.000 MHz 834,000 MHz 100.000 kHz 827.28172 MHz 3.16 dBm -26.84 dB 850.000 MHz 860.000 MHz 100.000 kHz 85009491 MHz -34.63 dBm -21.63 dB
Y
Il i [ w
Date: 12:5 12 Date:
Sporton International (Shenzhen) Inc. Page Number 1 A87 of A204
TEL : 86-755-8637-9589 Report Issued Date : Mar. 10, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : ZMOFG621LA




SPORTON LAB.

FCC RF Test Report

Report No. : FG112102B

Conducted Spurious Emission

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,00 dB Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14.00 dg Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit 1lwnrk Paks Limit (thrnk
10 4R JRIOUS_|INE_ABS PABS 10 diRE_BPURIOUS LINE_ABS
SPURIOUS. LINE ABS_ SPURIOUS._LINE ABS._
-20 dBm
-30 dBm
-40 dBm
] " 1 S —
™ -50 dBm T eSS S —
F—-J.M-v o o
i 60 dBm J
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 812.45002 MHz -65.25 dBm -52.25 dB 30.000 MHz 815.000 MHz 100.000 kHz 781.45802 MHz -64.94 dBm -51,94 dB
860,000 MHz 1.000 GHz 100.000 kHz 960.34965 MHz -64,33 dBm -51,33 dB 860,000 MHz 1,000 GHz 100.000 kHz 935.87413 MHz -64.51 dBm -51,51dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6500%9 GHz -43.95 dBm -30.95 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -45.16 dBm -32.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.87589 GHz -48.42 dBm -35.42 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91376 GHz -48,56 dBm -35.56 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00125 GHz -50.11 dBm -37.11 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00525 GHz -50,02 dBm -37.09 d&
{ 1 J L] ( )it J o
13.FEB.2021 13:26:41

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14,00 dB Mode Auto Sweep

(@1 Avgrwr
PABS Limit
INE_ABS PABS 10 dde INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
-40 dBm
L] PR R—Y . -
S E— 50 dBm 1 — _—
60 dBm—
o
~70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B807.74238 MHz -65.21 dBm -52.21 dB 30.000 MHz 815.000 MHz 100.000 kHz 772.04273 MHz -65.19 dBm -52,19 dB
860,000 MHz 1.000 GHz 100.000 kHz 879.93007 MHz -64,49 dBm -51,49 dB 860,000 MHz 1,000 GHz 100.000 kHz 975.17483 MHz -64.58 dBm -51,538 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -47.58 dBm -34.58 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -49.71 dBm -36.71 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94226 GHz -48.37 dBm -35.37 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87527 GHz -48.63 dBm -35.63 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.96151 GHz -50.19 dBm -37.12 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.14646 GHz -50.13 dBm -37.13 d&
_— —_—
J i "4

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFG621LA

Page Number : A88 of A204

Report Issued Date : Mar. 10, 2021

Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG112102B

LTE Band

5/1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum u%;" Spectrum ué]
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Swesp Ref Level 0,00 dém Offset 1400 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PABS Limit ¢heck
INE_ABS PABS -10 difiEFPURIOUS LINE ARG
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
-40 dBm
I | R 1 ‘ R B
Ay 50 dBm T e
I vt
-60 dBm
) 4
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B805.78086 MHz -65.28 dBm -52.28 dB 30.000 MHz 815.000 MHz 100.000 kHz 778.71189 MHz -65.38 dém -52,38 dB
860,000 MHz 1.000 GHz 100.000 kHz 860.34965 MHz -63.13 dBm -50,13 dB 860,000 MHz 1,000 GHz 100.000 kHz 860.06993 MHz -63.64 dBm -50.64 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -42.88 dBm -29.88 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -44.38 dBm -31.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.87330 GHz -48.57 dBm -35.57 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94526 GHz -48,56 dBm -35.56 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.94851 GHz -50.29 dBm -37.20 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00225 GHz -50.11 dBm -37.11 d&
_— —
l )i ) i ] i
Date: 13.FER.2021

LTE Band

5/3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14,00 dB Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PAR
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
- : - i
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 der -40 dBm
50 dBrm H oo . _— 50 dBm I B JO SRR
F"“""L""""'*""' i
-60 dBr -60 dBm
i I
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -63.64 dBm -50.64 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -65,10 dBém -52,10 dB
860,000 MHz 1.000 GHz 100.000 kHz 9E5.03497 MHz -64,51 dBm -51,51 dB 860,000 MHz 1,000 GHz 100.000 kHz 869.02098 MHz -64,13 dBm -51,13 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6500%9 GHz -45.15 dBm -32.15 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -45.71 dBm -32.71.dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93276 GHz -48,37 dBm -35.37 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92976 GHz -48.49 dBm -35.49 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00075 GHz -50.24 dBm -37.24 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.91302 GHz -50.19 dBm -37.19 dB
J J u W

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFG621LA

Page Number

Report Version : Rev. 01

1 A89 of A204
Report Issued Date : Mar. 10, 2021



SPORTON LAB.

FCC RF Test Report

Report No. : FG112102B

LTE Band

5/ 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,00 dB Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14.00 dg Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e SPURIOUS LINE_ABS PAES e $PURIOUS LINE_ABS PABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
1 .y - e, —
-50 dBm ==
ey
| I Jp—— = ~ 1 T
i 60 dBm—1
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B805.38856 MHz -65.20 dBm -52.20 dB 30.000 MHz 815.000 MHz 100.000 kHz 801.07321 MHz -65.19 dBm -52,19 dB
860,000 MHz 1.000 GHz 100.000 kHz 880.20979 MHz -64,47 dBm -51,47 dB 860,000 MHz 1,000 GHz 100.000 kHz 902.86713 MHz -64.55 dBm -51,55dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -47.15 dBm -34.15 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -49.88 dBm -36.688 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90726 GHz -48.70 dBm -35.70 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89976 GHz -48.66 dBm -35.66 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.90352 GHz -50.23 dBm -37.23 db 7.000 GHz 9,000 GHz 1.000 MHz 8.15296 GHz -50,17 dBm -37.17 d&
{ 1 J L] ( )| J o
Date: 13.FEB.2021 12:20:4 : 13.FEB.2021 12:21:22
Spectrum e Spectrum I:Iv?
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
- : - i
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
-50 derr T 1 P, cerioel, — -50 dBm T e il —
| v | e -
50 dem—
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 795.18866 MHz -65.17 dBm -52,17 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.01924 MHz -65.18 dBm -52,18 dB
860,000 MHz 1.000 GHz 100.000 kHz 860.06993 MHz -63,92 dBm -50,92 dB 860,000 MHz 1,000 GHz 100.000 kHz 978.95105 MHz -64,30 dBm -51,30 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -42.17 dBm -29.17 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -44.40 dBm -31.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95226 GHz -48.57 dBm -35.57 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94076 GHz -48,57 dBm -35.57 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.94601 GHz -50.17 dBm -37.17 dBb 7.000 GHz 9,000 GHz 1.000 MHz 8.16296 GHz -50.20 dBm -37.20 d&
L )i ] i i

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFG621LA

Page Number

Report Version : Rev. 01

1 A90 of A204
Report Issued Date : Mar. 10, 2021



SPORTON LAB.

FCC RF Test Report

Report No. : FG112102B

LTE Band 5/5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,00 dB Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14.00 dg

Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e SPURIOUS LINE_ABS PAES e $PURIOUS LINE_ABS PABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
] R 1 SO
- 50 dkm S —
r—--L-M-- - -~ A 3 o
-60 dBm
" W
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B06.95777 MHz -65.18 dBm -52,18 dB 30.000 MHz 815.000 MHz 100.000 kHz 800.28861 MHz -65,12 dBm -52,12 dB
860,000 MHz 1.000 GHz 100.000 kHz 958.53147 MHz -64,32 dBm -51,32 dB 860,000 MHz 1,000 GHz 100.000 kHz 871.25874 MHz -64 .40 dBm -51.40 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6500%9 GHz -44.31 dBm -31.31dB 1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -46.42 dBm -33.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97825 GHz -48.46 dBm -35.46 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.87589 GHz -48.79 dBm -35.79 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.98550 GHz -50.02 dBm -37.02 db 7.000 GHz 9,000 GHz 1.000 MHz 7.94801 GHz -50.04 dBm -37.04 d&
l )i ) i ) i
Date: 13.FEB.2021 12
Spectrum e Spectrum I:Iv?
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

13.FEB.2021

12

241

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
-10 difE— -10 ddff
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
20 dBm 20 dBm
-30 dbm -30 dBm
-40 dBm -40 dBm
50 dem T e - — 50 dBm = e
I et | ot = e —
-60 dBm—f
u i
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B804.21164 MHz -64.96 dBm -51.96 dB 30.000 MHz 815.000 MHz 100.000 kHz 633.95177 MHz -65.02 dém -52.02 dB
860,000 MHz 1.000 GHz 100.000 kHz 865.80420 MHz -64,49 dBm -51,49 dB 860,000 MHz 1,000 GHz 100.000 kHz 9E0. 55944 MHz -64,35 dBm -51,35dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -46.03 dBm -33.03 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -47.08 dBm -34.08 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95376 GHz -48.28 dBm -35.28 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91176 GHz -48,57 dBm -35.57 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.92000 GHz -50,39 dBm -37.32 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.96401 GHz -50.20 dBm -37.20 d&
\ I ) v ( Il -

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFG621LA

Page Number 1 A91 of A204
Report Issued Date : Mar. 10, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG112102B

LTE Band 5/5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum u%;" Spectrum ué]
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Swesp Ref Level 0,00 dém Offset 1400 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PABS Limit ¢heck
INE_ABS PABS -10 difiEFPURIOUS LINE ARG
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
-40 dBm
T 1 o -
- 60 dBm
y i
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 804.60395 MHz -65.31 dBm -52,31 dB 30.000 MHz 815.000 MHz 100.000 kHz 788.91179 MHz -65.22 dBém -52.22 dB
860,000 MHz 1.000 GHz 100.000 kHz 860.20979 MHz -64,25 dBm -51,25 dB 860,000 MHz 1,000 GHz 100.000 kHz 889.72028 MHz -64,29 dBm -51,29 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -42.61 dBm -29.61 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -43.31 dBm -30.31dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90926 GHz -48.51 dBm -35.51 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95576 GHz -48.63 dBm -35.63 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.92152 GHz -50.24 dBm -37.24 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00075 GHz -50.30 dBm -37,30 d&
_— —_—
l )i ) i ] i
Date: 13.FER.2021

LTE Band

5/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14,00 dB Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PAR
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
- : - i
SPURTOUS. LTNE_ABS_ | SPURIOUS_LINE_ABG_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 der -40 dBm
' . ' S— s
-50 dBm ety L= = -50 dBm .
T
A ﬁ--ln_-w“'h—-
-0 dBm—1 -60 dBm
o 4
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -65.14 dBm -52.14 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -65.00 dém -52,00 d&
860,000 MHz 1.000 GHz 100.000 kHz 985. 10490 MHz -64,56 dBm -51,56 dB 860,000 MHz 1,000 GHz 100.000 kHz 897.41259 MHz -64.59 dBm -51,59 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -46.15 dBm -33.15dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -47.61 dBm -34.61 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91476 GHz -48,52 dBm -35.52 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92526 GHz -48,37 dém -35.37 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.96401 GHz -50.23 dBm -37.23 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.96301 GHz -49.96 dBm -36.96 dB
J J u W

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFG621LA

Page Number 1 A92 of A204
Report Issued Date : Mar. 10, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG112102B

LTE Band

5/10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,00 dB Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14.00 dg Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e SPURIOUS LINE_ABS PAES e $PURIOUS LINE_ABS PABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
I I B i et
T e -50 dBm P o]
J 60 dBm i
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -64.66 dBm -51.66 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -64.57 dBém -51,57 dB
860,000 MHz 1.000 GHz 100.000 kHz 860.20979 MHz -64,40 dBm -51,40 dB 860,000 MHz 1,000 GHz 100.000 kHz 860.20979 MHz -64,32 dBm -51,32 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -44.13 dBm -31.13 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -45.72 dBm -32.72 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98075 GHz -48.59 dBm -35.59 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92926 GHz -48,56 dBm -35.56 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.98951 GHz -50.23 dBm -37.23 db 7.000 GHz 9,000 GHz 1.000 MHz 7.92252 GHz -40,97 dBm -36.97 d&
{ 1 J L] ( )| J o
Date: 13.FEB.2021 13:00:41 : 13.FEB.2021 13:01:25
Spectrum e Spectrum I:Iv?
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
- : - i
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
50 dBm ! e o —~— 50 dbm - R
| bl it | o =
-60 dBm
a i
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B06.56547 MHz -65.16 dBm -52,16 dB 30.000 MHz 815.000 MHz 100.000 kHz 810.48851 MHz -65.25 dém -52.25 dB
860,000 MHz 1.000 GHz 100.000 kHz 8B89.58042 MHz -63.81 dBm -50.81 dB 860,000 MHz 1,000 GHz 100.000 kHz 974.33566 MHz -64 46 dBm -51.46 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -44.47 dBm -31.47 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -47.44 dBm -34.44 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88276 GHz -48.53 dBm -35.53 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.86589 GHz -48.64 dBm -35.64 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.91152 GHz -50.32 dBm -37.32 db 7.000 GHz 9,000 GHz 1.000 MHz 7.94701 GHz -50.15 dBm -37.15 d&
\ I ) v ( Il -

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFG621LA

Page Number 1 A93 of A204

Report Issued Date : Mar. 10, 2021

Report Version : Rev. 01



saronas. FCC RF Test Report

Report No. : FG112102B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0002
40 Normal Voltage 0.0009
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0001

-10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0010
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Battery End Point 0.0008

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4V. ; Maximum Voltage =4.3.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Shenzhen) Inc.
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LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.86 4.70 4.78 5.68
Middle CH 3.65 4.78 4.72 5.62 PASS
Highest CH 3.74 4.72 5.04 5.68
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SPORTON LAB.

FCC RF Test Report

Report No.

: FG112102B

LTE Band 7 / 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

i i
Ref Level 26.50 cbm  Offset 14,50 db Ref Level 26.50 cbm  Offset 14,50 db
Att 2508 AQT 2 ms ® RBW 20 MHz I At 2508 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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CF 2.51 GHz Mean Pwr + 20.00 dB CF 2.51 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | Mean | Peak | crest | 10 | 105 | D19 | Do |
Trace 1 | 18.66 dbm 24,15 dBm 5.49 d8 2.64 0B 3.66 0B Trace 1 [ 19.63 dbm 24,75 dbm 5.12 d8 2.35 d8 4.00 d8 4.70 d8 4.99 0B
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Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 25.50 dém
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Highest Channel / 1RB

Highest Channel / Full RB

Spectrum i Spectrum i
Ref Level 26.50 cbm  Offset 14,50 db Ref Level 26.50 cbm  Offset 14,50 db
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CF 2.56 GHz Mean Pwr + 20.00 dB CF 2.56 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% 105 | D19 | Do |

Trace 1 | 19.04 dbm 24,37 dbm 5.33 d8 2.52 0B 3.48 0B .49 0B Trace 1 [ 19.68 dem 24,97 dbm 5.29 d8 2.29 d8 4.00 d8 4.72 da 5.04 08
I e—— e —
L ] ) [ W e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG112102B

LTE Band 7 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

L JL

[= [=
v v
Ref Level 26.50 cbm  Offset 14,50 db Ref Level 26.50 cbm  Offset 14,50 db
o At 2508 AQT 500 ps @ RBW 20 MHz I At 2508 AQT 2 ms ® RBW 20 MHz
TRG:IFP @152 view
(@153 view
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CF 2.51 GHz Mean Pwr + 20.00 dB CF 2.51 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 32000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | ©pa%e | o.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 18.00 dem 24,43 dBm 5.34 d8 .13 4B 4.55 d8 .78 0B Trace 1 | 18,62 dbm 24,94 dBm 5.32 d8 2.93 d8 4.75 d8 5.68 d8 5.06 6B
I —— I ——

L JL

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum i Spectrum i
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o att 2508 AQT 2 ms ® RBW 20 MHz o att 2508 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
|
— B e
. o
B R
3 ™
00 '\ 00 .
\ G 5 S
\
1E- 1E- .
§ \; 5 \;
t \ :
| \ \
1E s 1E 4
B i
. \
\ !
1 1 |
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G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pase | | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 18,11 dem 24,54 dBm 5.43 d8 .07 68 .41 0B B Trace 1 [ 18.91 dem 25,37 dbm 5.45 d8 2.93 d8 4.72 d8 da 5.12 08
I —— e e e
L JL J L JL J [ CEREREERC

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum i Spectrum i
Ref Level 26.50 cbm  Offset 14,50 db Ref Level 26.50 cbm  Offset 14,50 db
o At 2508 AQT 2ms ® RBW 20 MHz o att 2508 AQT 2 ms ® RBW 20 MHz
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CF 2.56 GHz Mean Pwr + 20.00 dB CF 2.56 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | 0.01% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 18,12 dem 24,60 dBm 5.69 d8 2.99 6B 4.54 0B £.30 08 Trace 1 | 18.81 dbm 25,05 dbm 5.24 d8 2.93 d8 4.75 d8 5.68 d8 5.09 68
I —— I ——
L J J stk L JL Wy we
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SPORTON LAB.
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Report No. : FG112102B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK [16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH 4.94 4.88 10.11 | 10.03 | 14.24 | 14.60 | 18.94 | 19.18
Middle CH 5.15 482 | 10.13 | 9.87 | 14.39 | 14.60 | 19.38 | 19.26
Highest CH 4.98 4.97 9.93 9.93 | 14.63 | 14.57 | 19.50 | 18.90
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SPORTON LAB.

FCC RF Test Report

Report No. : FG112102B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Ref Level 26.50 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 20.50 dbm  Offset 14.50 db e RBW 100 kHz
o Att 25ds  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 25dB SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.97 dBm) ™M1[1] 11.75 dBm)
204 ; 2.50102100 GHz S0 2.50219000 GHz
" nda 26.00 dB ™ ndB 26.00 dB
10 - A B b e 4.935000000 MHz| 10 s X By e 4.875000000 MHZ|
,/ 7 'Q factor 506.8 ; - © G takbr ""\l 513.3
od - 0d T
N, | / L
-10d -10 ;i e
X
-0 ~ ~ A
Nl saadiis AR R e
-30 df -
40 -40
50 d -50 d
60 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.501021 GHz 12.97 dam nd8 down 4.935 MHz ML 2,50219 GHz 11.75 dam nd8 down 4.875 MRz
T 1 2,500042 GHz -13.15 dbm nd8 26.00 dB TL L 2,500032 GHz -14,40 dBm nd8 26,00 d8
T2 1 2,504978 GHz -13.04 dBm Q factor 506.8 T2 1 2.5045908 GHz -14.23 dBm Q factor 513.3
L U J wa JU J

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

trum &3 &3
Ref Level 26.50 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 20.50 dbm  Offset 14.50 db e RBW 100 kHz
o Att 25ds  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 25dB SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 13.00 dBm)| MI[1] 13.31 dBm
204 2.53486000 GHz 20 _ 2.59459000 GHz,
ndB 26.00 dB B ndB 26.00 dB
0 N P, P 5.145000000 MHZ, " X A 4.815000000 MHZ|
J,J - ? Q factor i 492.7 H" 526.4
; | i
o 7 o T t
/ Y o L
10 d 11 10 di I: l"
b /
<20 B <t 20 1 |
0 v o N - S L
-30 df f B A s el Pown
-an 40
50 d S0 d
60 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,53486 GHz 13.00 dBm nd@ down 5.145 MHz M1 2.53459 GHz 13.31 dBm nd@ down 4.B15 MHZ
TL 1 2,532423 GHz -12.90 dbm nd8 26.00 dB TL L 2.532642 GHz -12.26 dm nd8 26.00 dB
T2 1 2,537567 GHz -13.08 dém Q factor 492.7 T2 1 2.537458 GHz -13.10 dém Q factor 526.4
L U J ). JU J L]

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

G o)
Ref Level 26.50 dém  Offset 14.50 dB & RBW 100 kHz Ref Level 29.50 dém  Offset 14.50 db & RBW 100 kHz
o Att 25ds  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 25de SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.02 dBm| mili] 12.50 dBm|
204 ) 2.56848900 GHz, 20 2.56872900 GHZ,
il 26.00 dB ndB11 26.00 dB
0 . . s Bﬁmw;\\f\m“ 4.975000000 MHz 10 o .Y T SR, 4.965000000 MHz
i Q factor \ 516.9) ; Q factor” V4 517.4)
ad \ o | |
¥ / \
10d 10 di e L2
o v— -20 dem- " ,h it T -
S AN Sy I A RN
“30 d
400 -40
50 d -50 d
60 d -60 d
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,568489 GHz 13.02 dém ndB down 4.975 MHz ML 2.568720 GHz 12.50 dBm ndB down 4,965 MHz
TL 1 2.564993 GHz -13.19 dém ndé 26.00 dB TL 1 2.565022 GHz -13.38 dém ndé 26.00 d8
T2 1 2, 560963 GHz -12.93 dém  factor 516.3 T2 1 2560988 GHz -13.27 dém  factor 517.4
L I ) b I ) -
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LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

I

J

G o)
Ref Level 25.50 GBm  Offset 14.50 db @ RBW 300 kHz RefLavel 20.50 dbm  Offset 14.50 db e RBW 300 kHz
o Att 25dp  SWT  12.6us @ VBW 1MHz Mode auto FFT o Att 25d6 SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.27 dBm) ™M1[1] 13.59 dBm)
204 . 2.5092020 GHZ| 20 ] 2.5043410 GHz
I n 26.00 dB ndB 26.00 dB
10 PaS Vit Lm B e 10.110000000 MHz| 10 at' D N 10.030000000 MHz
T Q factor \ 247.6 7 Q factor Y 249.7
}
0 di £ 0d ‘
T1/ i 2
-10d 7 v -10di ]",
S \ |
-20 der AT -20 = —
VA AT S vy ]
30 df 230 di
40 -40
50 d S0 d
60 df -60 di
CF 2.505 GHz 1001 pts Span 20.0 MHz CF 2.505 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,503202 GHz 14.27 dBm nd@ down 10.11 MH2 M1 2.504341 GHz 13.59 dBm nd@ down 10.03 MHZ
TL 1 2,499745 GHz -11.82 dbm nd8 26.00 dB TL L 2.499965 GHz -12.52 dbm nd8 26.00 dB
T2 1 2,509855 GHz -11.63 d8m Q factor 247.6 T2 1 2.509995 GHz -12.01 dém Q factor 249.7

\ ) J [

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

trum &3 &3
Ref Level 26.50 cbm  Offset 1,50 db = RBW 300 kHz RefLavel 20.50 dbm  Offset 14.50 db e RBW 300 kHz
o Att 25dp  SWT  12.6us @ VBW 1MHz Mode auto FFT o Att 25d6 SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.81 dBm) ™M1[1] 15.99 dBm)
204 2.5382570 GHz S0 2.5388960 GHZ]
nda 26.00 dB nda 26.00 dB
10 o Wy - \ 10.130000000 MHz| 10 / S B BML’V-"\V' 0.870000000 MHZ|
7 Q factor 250.6 I 'Q factor \ 257.2]
] | / |
od . T 0 d 1 -
) i i
-10d 7 4 -10d
L J
20 7 S — a ST =
DS - ) N \/-/ ol
-20 df
40 -40
S0 d -50 d
60 df -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.538257 GHz 14.81 dam nd8 down 10,13 MHz ML 2,538896 GHz 15.39 dam nd8 down 9.87 WHz
T 1 2,529705 GHz -11.27 dam nd8 26.00 dB TL L 2530085 GHz -10.68 dBm nd8 26,00 d8
T2 1 2,539835 GHz -10.79 dém Q factor 250.6 T2 1 2.539935 GHz -10.85 dém Q factor 257.2
L U J ). L JU J L]

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

G o)
Ref Level 26.50 dém  Offset 14.50 dB & RBW 300 kHz Ref Level 29.50 dém  Offset 14.50 db & RBW 300 kHz
o Att 25dp  SWT  12.6us @ VBW 1MHz Mode auto FFT o Att 25d8 SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] +8 dBm mili] 14.07 dBm|
204 2.5655000 GHZ| 20 2.5645200 GHz
= ndB . 26.00 dB ndB 26.00 dB
0 il e SV ey ©.930000000 MHZ 10 Vat ! B ©.930000000 MHz
T Q factor \ 2508.4) 7 Q factor 258.3)
{ \ /
od T od
T4 Yo /
104 ¥ F 10 df F
| / o
— —- — 20 — - = .
- 0 3 T
30 d
40 -40
50 d -50 d
60 d -60 d
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,5655 GHz 15,48 dBm ndB down 9.93 MHz ML 2.56452 GHz 14.07 dBm ndB down 9,93 MHz
TL 1 2,560065 GHz -10.11 dém ndé 26.00 dB TL 1 2.559985 GHz -11.82 dém ndé 26.00 d8
T2 1 2,565995 GHz -10.49 dém  factor 256.4 T2 1 2.560915 GHz -11.52 dém  factor 256.3

J

L I ]
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LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel /

15MHz / 16QAM

Ref Level 26.50 cbm  Offset 1,50 db = RBW 300 kHz RefLavel 20.50 dbm  Offset 14.50 db e RBW 300 kHz
o Att 25dp  SWT  12.6us @ VBW 1MHz Mode auto FFT o Att 25d6 SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.91 dBm) ™M1[1] 12.49 dBm)
204 . 2.5054320 GHz S0 2.5107370 GHZ|
nda 26.00 dB nig 26.00 dB
0 ; b N B ey 14.236000000 MHz " B e 14.595000000 MHz
i qQ factor 176.0 o Q facthr ~\ 172.0]
0 / oa !
o !
-0 d * -10 df :
/ J k{
S v -20 f \,
CAVAY ST - RS P
R s R Lo b i
=30 di
40 -40
50 d -50 d
60 df -60 di
CF 2.5075 GHz 1001 pts Span 40.0 MHz CF 2.5075 GHz 1001 pts Span 90.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,505432 GHz 13.91 dBm nd@ down 14.236 MH2 M1 2.510737 GHz 12.49 dBm nd@ down 14,595 MHZ
T 1 2,500337 GHz -12.02 dam nd8 26.00 dB TL L 2.500247 GHz -13.69 dam nd8 26.00 dB
T2 1 2,514573 GHz -12.45 dBm Q factor 176.0 T2 1 2.514843 GHz -13.63 dém Q factor 172.0
L U J wa L JU J L]

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

trum &3
Ref Level 25.50 GBm  Offset 14.50 db @ RBW 300 kHz RefLavel 20.50 dbm  Offset 14.50 db e RBW 300 kHz
o Att 25dp  SWT  12.6us @ VBW 1MHz Mode auto FFT o Att 25d6 SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 12.45 dBm)
204 - 20 2.5408740 GHz
¥ nda 26.00 dB ndB M1 26.00 dB
0 . N TATNPEN TN -y?,u‘u‘“;\,.ﬁ,nx 14 Z]EIGD[I[IEIEIE; ?hHi 10 b =) l{a,s*‘*,\l\,/\n( 14 sgsunnmml ;«:—ul
| Q factor \ E - Q factdr
od 0 di
\ T
-10d ', -10 df =
20 i 20 [

A T Silaav e 1A v
gy 2. TP i
40 -40
50 d S0 d
60 df -60 di
CF 2.535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result

M1 1 2,536738 GHz 13.52 dBm nd@ down 14.386 MH2 M1 2.540874 GHz 12.45 dBm nd@ down 14,595 MHZ

TL 1 2,527897 GHz -12.08 dam nd8 26.00 dB TL L 2.527657 GHz -13.74 dBm nd8 26.00 dB

T2 1 2542283 GHz -12.69 dém Q factor 176.3 T2 1 2.542253 GHz -13.45 dBm Q factor 174.1
L U J ). L JU J L]

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

G o)
Ref Level 26.50 dém  Offset 14.50 dB & RBW 300 kHz Ref Level 29.50 dém  Offset 14.50 db & RBW 300 kHz
o Att 25dp  SWT  12.6us @ VBW 1MHz Mode auto FFT o Att 25de  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
14.53 dBm| mili] 6 dBm
204 2.5662460 GHZ| 20 . 2.5608520 GHz
26.00 dB = ndB 26.00 dB
0 - RPN LY. U SN 14.625000000 MHz 10 Pt 14565000000 MHz
i ' factor W\l 175.5 H.' o Q tadtor ™" 175.8
od f - od
7 X X
10 d 7 . 10 d ;l
20 ' \ .
I A IV -
Ao ~ v e o TN
-30 df -
40 -40
50 d -50 d
60 d -60 d
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 2,566246 GHz 14.53 dBm ndB down 14.625 MHz ML 2.560852 GHz 13.26 dBm ndB down 14,565 MHz
T1 1 2585127 GHz -11.19 dém nds 26.00 d8 T1 1 2.555367 GHz -13.40 dBm nds 26.00 da
T2 1 2,563753 GHz -11.20 dém  factor 175.5 T2 1 2.560933 GHz -12.568 dém  factor 175.8
L I ) b L I ) -
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SPORTON LAB.
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Report No. : FG112102B

LTE Band 7

Lowest Channel /

20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

I

J

Ref Level 26.50 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 20.50 dbm  Offset 14.50 db e RBW 300 kHz
o Att 25ds  SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 25dE SWT 160 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.97 dBm) ™M1[1] 11.96 dBm)
204 i 2.5048050 GHz S0 2.5160740 GHZ]
) nda 26.00 dB ndB 26.00 dB
10 S A B 18.941000000 MHZ| 10 . . LY { 19.181000000 MHz
f S T b\ “] 132.2 P R I W Rt 131.2
od 1 0 d ;"
/ i /
-10d o -10d 1 l
] 7 {
-20 20 L >
Al . N = 0
Py I e f A / I / o
ol Y S CAVA tan‘iﬁﬂ '\ | ATAT W
40 -40
50 d -50 d
60 df -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,504805 GHz 12.97 dBm nd@ down 18.941 MH2 M1 2.516074 GHz 11.36 dBm nd@ down 19,181 MHZ
T 1 2,50041 GHz -13.46 dm nd8 26.00 dB TL L 2,50029 GHz -14,87 dbm nd8 26,00 d8
T2 1 2,519351 GHz -13.98 dém Q factor 132.2 T2 1 2.519471 GHz -14.56 dBm Q factor 131.2

U

J

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

trum &3 &3
Ref Level 26.50 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 20.50 dbm  Offset 14.50 db e RBW 300 kHz
o Att 25ds  SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 25dE SWT 160 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.6a dBm) ™M1[1] 1Z.14 dBm)
204 _ 2.5429120 GHz S0 2.5390760 GHZ]
nda ™ 26.00 dB ) 26.00 dB
IR 19.381000000 MHz B N 10.261000000 MHz
10 = - e 10 = ~ o] e Sl
A ad [ Qfactor ﬂ\ 131.2 fl AT @ﬁ}lblur Sl 131.8
nd T od . .
4 o o i
-10d = -10d
4 i I {
20 f 20 f’ —
A e A S AT Y AWy
gl v ey fadur VTV W
40 -40
50 d -50 d
60 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,542912 GHz 12.63 dBm nd@ down 19.381 MH2 M1 2.539076 GHz 12.14 dBm nd@ down 19.261 MHZ
T 1 2,52537 GHz -13.68 dam nd8 26.00 dB TL L 2,52545 GHz -14.27 dm nd8 26,00 d8
T2 1 2,54475 GHz -13.12 dém Q factor 131.2 T2 1 2.54471 GHz -13.71 dém Q factor 131.8
L U J ). L JU J L]

Highest Channel /

20MHz / QPSK

Highest Channel /

20MHz / 16QAM

G o)
Ref Level 26.50 dém  Offset 14.50 dB & RBW 300 kHz Ref Level 29.50 dém  Offset 14.50 db & RBW 300 kHz
o Att 25ds  SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 2508 SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.47 dBm| mili]
204 2 350 GHz, 20 2.8
ndBi1 26.00 dB M1 ndB 26.00 dB
ot X 19.500000000 MHz R Bw 18.901000000 MHz
10 = e " L sy 10 e - R, S
e ” G factor | 131.5 J’ EATEART) ERAEE T S VTN '“’\ 135.5
od { t o i
/ \ l
10 d -10 di
b ¥ i ¥
L [ |
20
YT = L P A 7 Ly
e R 1| E AV P v P
30 d
400 -40
50 d -50 d
60 d -60 d
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,565195 GHz 12.47 dBm ndB down 19.5 MHz ML 2.561638 GHz 12.43 dBm ndB down 18,901 MHz
T1 1 2,55021 GHz -13.28 dém nds 26.00 d8 T1 1 2.55045 GHz -13.10 dém nds 26.00 da
T2 1 2,56371 GHz -13.66 dBm Q factor 1315 T2 1 2.569351 GHz -14.92 dm Q factor 135.5
( 1 J ) )i (]

J
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Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)

BW 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM| QPSK 16QAM| QPSK |16QAM
Lowest CH 447 | 449 | 907 | 9.03 | 13.46  13.52 | 17.86 | 17.86
Middle CH 449 | 447 | 901 | 9.07 | 13.40 | 13.46 | 17.94 | 17.94
Highest CH 451 | 448 | 9.05 | 899 | 13.49  13.49 | 17.90 | 17.86
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